
 
  

CITY OF LOS ANGELES, BOARD OF PUBLIC WORKS 
200 N SPRING ST., STE 361 (MS 465) 

LOS ANGELES, CA 90012 

REPORT OF THE AD HOC ADVISORY COMMITTEE 
ADVISORS ON THE JULY 11, 2021, FLOODING AT THE 

HYPERION WATER RECLAMATION PLANT AND 
RECOMMENDATIONS FOR FUTURE IMPROVEMENTS 

 



 2 

Table of Contents 

Report Author, Committee Members, and Advisors ..................................................................................... 4 

Report Author ................................................................................................................................4 

Committee Members ......................................................................................................................4 
[...]
times to basically the influent concentrations. The vertical red bar is a model of the effluent BOD and 

TSS that might have occurred if the flood waters had been diverted. The mass discharges of BOD and TSS 

are calculated from the graph using a flow of 280 MGD.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Figure 25: TSS and BOD discharges after the July 11 flood and a 
hypothetical discharge if all the flood water had somehow been 

diverted to outfalls, preventing damage to the plant. 



 45 

 

 

 

 

Ocean Discharges 

 

BOD (tons) TSS (tons) 

Flood Event 

 

5581 5663 

Hypothetical Diversion 

 

29.4 16.5 

 

The modeling predicts that a hypothetical diversion which could have avoided Hyperion damage would 

also have reduced BOD and TSS mass discharges by more than 99%. Because this hypothetical is based 

on a model, actual results can differ. Additional analysis is needed prior to invoking this approach to 

better ensure that the model results would reflect a real time flooding incident. 

The report recommends several measures to avoid a future flood and generally increase plant reliability 

and reduce risk. The report also recommends a more thorough analysis of flow capacity, in view of the 

possible delivery of 800 MGD or more from the conveyance system during a large rainstorm. Advisors 

familiar with Hyperion and the Hyperion staff have noted that there are three possible locations for 

failures that might cause a flood: Headworks, primary to secondary pumping, and final effluent 

pumping. The existing capital improvement recommendations are primarily to Headworks and do not 

affect the capacity of the other two potential flood points. 

An additional but longer-term recommendation to the report is to have BOS and BOE perform a plant-

wide analysis of flood risk which also includes an analysis of the conveyance system to better 

understand its peak flow during an extreme rainfall. The results of the analysis could recommend capital 

improvements and the feasibility (from an engineering, environmental, regulatory, and capital 

perspective) of the installation of a system that would allow the ready use of the 5-mile or 1-mile 

outfalls for flood control.  

Figure 26 (below) shows a simplified hydraulic profile of the plant. The three most likely places where a 

flood could occur because of a massive power failure, earthquake, or tsunami damage are shown with 



 46 

red arrows. A flood in any of these places could damage the plant as well as traveling to the beach if 

allowed to continue. The possibility of plant flooding could theoretically be avoided if the plant were 

reengineered such that the 5-or 1-mile outfall could be used as emergency diversion. The analysis 

should include gravity flow analysis, since during an extreme emergency power for pumps might not be 

available. The use of diversions to the outfalls would only be used under an extreme emergency, after 

any flood-control storage is full, and to avoid damage to the plant or discharge directly to the beaches.    

 

 

 

 

 

 

 

 

 

 

 

This would be a longer-term activity and would not preclude the short-term actions which we have 

already listed. 

 

 

 

 

 

 

 

Figure 26: Simplified Hyperion plant hydraulic profile 



 

 47 

 

Appendix C.  Glossary of Terms for Wastewater Treatment and Water Reclamation 
 

The following terms are used in this report and documents cited in this report: 

Alarm: Treatment plants typically monitor certain conditions that are associated with proper operation. 

Examples are flow rates, temperatures, liquid levels, and many others. If the monitored 

parameter is out of range, an alarm occurs which is displayed by an annunciator. The annunciator 

can be bell, siren, buzzer, and/or a visual indicator such as a light on a panel or a flashing light on 

the equipment.  

Bar Screens: Raw wastewaters contain many different things, typically anything that can be flushed down a 

toilet or flowing into a drain. They are typically called debris and may be composed of rags, 

sanitary appliances, other plastics such as pill bottles, and construction material such as lumber. 

They must be removed prior to the influent pumps or prior to the grit chamber if the plant 

operates with gravity influent flow. Bar screens are used to remove these materials.  They are 

called bar screens because they are usually composed of multiple rectangular bars, perhaps ¼ 

inch thick and 1-inch wide, with the ¼ inch side facing into the flow. Spacing between bars ranges 

from 3/8 inches to 2 inches depending on site specific conditions. Bar screens trap the debris in 

the wastewater and must have mechanisms to clean the bars and remove the debris, which are 

called screenings after they have been removed. Large, new plants typically have mechanical 

scrapers to clean the screens and operate automatically. Small plants often use manually cleaned 

screens, which require an operator to scrape the screens with a rake, similar to a garden rake. 

Treatment plants that practice advanced treatment for reclamation typically have an extra fine 

set of screens with 2 mm openings.  

Berm: A berm is a raised barrier to control the direction of water flow.  

Blind: Blind is a term that means fouled or clogged but refers to clogging at the surface such as the 

surface of a filter or screen.  

BOD, BOD5 or 

BODu: 

Biochemical oxygen demand. This is a measure of water contamination, and it quantifies the 

pollutants to consume oxygen and is measured in a laboratory test. The pollutants which will 

react with oxygen due to microbial action or naturally occurring chemical reactions will contribute 

to the BOD. The reaction occurs over time and BOD5 is the most commonly used form, referring 

to the reactions which occur over five days. BODu is the ultimate BOD, theoretically occurring over 

infinite time, but in reality being measured over 28 days. Units of measurement are normally 



 

 48 

mg/L (milligrams per liter). The BOD of tap water is zero while the BOD5 of raw wastewaters can 

be 250 to 500 mg/L. Treated wastewaters are typically in the 5 to 15 mg/L range. 

Chopper: A chopper is a device that shreds or cuts solids and debris in a following sluice or pipe. It differs 

from a chopper pump in that it does not have a pumping impeller but only blades to chop up 

debris such as screenings and rags.  

Chopper pump: A chopper pump is a pump designed with a suction that will cut or grind debris or screenings into 

sufficiently small particles so that they can flow through the pump and discharge piping system 

without clogging.  

Conveyance 

system: 

The conveyance system, also called a collection system, is the system of pipes and channels that 

conveys wastewater from its origins to the treatment plant. Ideally conveyance systems flow by 

gravity but may contain pump stations at low elevations. A conveyance system may be composed 

of 4-to-6-inch diameter pipes at single family dwellings to pipes 10 or 15 feet in diameter at the 

treatment plant.   

DCS: Distributed control system. Treatment plants typically have a network that connects equipment 

and instruments to a computer that monitors and sometimes controls them. It is typically used to 

record data on how the plant is operating. Alarms are usually connected to the DCS to alarm for 

abnormal conditions.  

Dewatering: Dewatering reduces the volume of a waste by reducing its water content, usually by compressing 

the solids.  

Disinfection: Disinfection is a process, usually as the very last treatment process in a plant, that inactivates, 

kills, or removes pathogens. Disinfection does not sterilize the wastewater but dramatically 

reduces its pathogenic nature. Disinfection efficiency is measured by removal of indicator 

organisms, such as coliforms or enterococcus. Typically, effluent concentrations of coliforms for 

discharge to large receiving waters that are not closely located to drinking water sources is 100 or 

200 MPN/100 ml. For reclaimed waters the limit may be 12 MPN/100 ml or less than 2 MPN/100 

ml depending on the reclaimed water usage. Disinfection has most often been performed using 

chlorine, ozone, or ultraviolet light.   

Diurnal flow: Wastewaters typically vary during a 24-hour period, called a diurnal fluctuation. Most 

wastewaters have a minimum flow early in the morning, typically at 5 AM, and a maximum flow in 

the afternoon. The range of maximum to minimum is typically 2 or more.    

Grit: Grit is a term to describe particles in wastewater that are dense, having a specific gravity of 2.6 

g/cm3, and are most often inorganic. Sand is typical of the size and density of grit. Grit must be 

removed at the Headworks because it can damage downstream processes by abrasion and can 

also accumulate in tanks, reducing their effective volume.  



 

 49 

Grit chamber: A grit chamber is a gravity separation device, allowing the dense material, the grit, to settle out 

while not allowing the organic material to settle. In this way they can separate the grit for 

transport to a landfill while keeping the organic material in the flow to be treated by downstream 

processes.  

Indicator 

organism: 

An indicator organism is an organism, usually a bacterium, that can be reliably measured that 

indicates the tendency of a water to be pathogenic. Most common indicator organisms are 

coliforms, often divided into classes such as total coliforms, fecal coliforms, thermo-tolerant, and 

Escherichia coli. Enterococci is another type of indicator organism, often used in saltwater 

environments. Indicator organisms are usually not pathogenic but indicate the presence of 

pathogens. Coliforms are a special group of bacteria that can be measured by an inexpensive 

laboratory test and are discharged in the fecal material of mammals. Treatment plants are 

typically regulated for the maximum indicator organisms in their effluents, and beach water 

quality is also regulated.   

Headworks: Treatment plants are typically divided into three areas. The Headworks is the first part of the 

plant where the raw wastewater enters. Headworks typically include pumps, bar screens to 

remove rags, and debris and grit chambers to remove sand-like particles, commonly called grit.  

mg/L: Milligrams per liter. It is the mostly commonly used measure of concentration in waters and 

wastewaters. A mg/L is one milligram being contained in one liter or water. In water, a mg/L is 

equal to a part per million or ppm. In gases, mg/L and ppm are not equal.  

µg/L: Micrograms per liter. A common unit for pollutants at lower concentration than mg/L. Equals to 1 

part per billion in water.  

MGD: Million gallons per day. It is the most common unit of water and wastewater flow rate. 1 MGD 

equals 694 gallons per minute (GPM) or 1.546 cubic feet per second - or 3.068-acre feet per day. 

A garden hose at full flow rate ranges from 5 to 10 GPM.  

MPN: Most probable number is a measure of bacteria counts in wastewater. It is different than a 

concentration because the number of bacteria in wastewater cannot be precisely measured but 

must be estimated using a statistical method called MPN.  

Pathogen: Pathogen is a disease-producing organism, a bacterium, a virus, a protozoan, or a prion. It does 

not include disease-producing or toxic chemicals such as lead. A water or sludge that contains 

pathogens is called pathogenic.  

Primary 

treatment: 

Primary treatment is usually the first process in a wastewater treatment plant that removes 

pollutants other than debris and grit. Primary treatment is composed of gravity sedimentation 

devices, called clarifiers or primary clarifiers. They also include surface scrapers that remove 

floatables such as oil and grease. Typically, primary clarifiers remove 35% to 40% of the BOD5, and 



 

 50 

60% of the TSS. Prior to the Clean Water Act amendments of 1972 (PL-72-500), many domestic 

wastewater treatment plants only had primary treatment 

Reclamation: A term that refers to the process of treating wastewaters for reuse, such as for landscape 

irrigation, freeway dust control, a variety of non-potable uses, and in advanced cases for indirect 

potable reclamation where highly treated water is injected to aquifers to eventually flow to 

potable wells. In 2023, California will also have regulations for Direct Potable Reuse, which 

includes the full cycle from wastewater to drinking water through direct treatment. 

Screenings: Screenings is a term that refers to the rags and debris removed by bar screens or other screens. 

They are typically compacted and disposed in a landfill.  

Secondary 

treatment: 

Secondary treatment occurs after primary treatment and includes some type of biological 

treatment using bacteria. The bacteria metabolize the organic contaminants in the wastewater, 

converting a fraction of them to bacterial cells that can be removed by sedimentation or filtration. 

PL-92-500 required all plants in the United States to have some type of secondary treatment to 

remove at least an average of 85% of the BOD5 and TSS or down to 30 mg/L of each, whichever is 

less. There are a number of different types of secondary treatment processes, such as activated 

sludge (most common, especially for large treatment plants), trickling filters, lagoons, and 

oxidation ponds.  

Sludge: Sludge is a term used for the last 100 or more years to describe solids associated with 

wastewater. It is an inexact term that can mean primary sludge, waste-activated sludge, or just 

miscellaneous solids found at the bottom of a tank. The term biosolids is a newer term and 

usually refers to solids that are composed of activated sludge bacteria. Most plants further treat 

sludges in anaerobic digesters that stabilize the sludge (less tendency to react and cause odors), 

reduce mass, improve dewaterability, and produce biogas. In using the term “sludge,” it requires 

a modifier such as “primary” or “secondary” to be accurate.  

Sluice: Sluiceway is a channel that carries water. A sluice gate is a valve for controlling the flow of water 

in the channel. In treatment plants, sluice gates are used to control the flow of water or 

wastewater. These sluice gates are typically either completely open or completely closed. They 

can be operated using a gear box and a motor, by a crane, or even by hand if they are small. They 

are most often used in infrequent application to isolate equipment from the flow for access or 

maintenance.  

Spiral lift: A device that uses a screw-looking mechanism that can transport and dewater screenings so that 

they can be dropped into a truck or hopper.  



 

 51 

Stop logs: A stop log is a device to stop or reduce water flow in a channel. They are usually inserted in 

notches along the sides of the channel and are typically installed or removed with a crane. They 

are normally used in applications where changes are infrequent.   

Tertiary 

treatment: 

Tertiary treatment occurs after secondary treatment but is not a standard term. If a plant reports 

that it uses tertiary treatment, one must further investigate to know what processes it has. 

Tertiary treatment can be defined as something as basic as disinfection or filtration to advanced 

processes such as reverse osmosis.  

Trip: Trip refers to disconnecting piece of electrical equipment using a device such as a circuit breaker, 

fuse, or heater because of overcurrent, overloading, or shorting, and prevents additional 

equipment damage and fires.   

TSS: Total suspended solids. This is a measure of the particles in water. It is measured in a laboratory 

test using a filter that retains particles generally larger than 0.7 microns (a micron is one millionth 

of a meter). The particles in wastewater can be composed of inorganic material such as sand and 

clay, or organic material such food and fecal materials. TSS includes both the organic and 

inorganic parts. VSS, or volatile suspended solids, includes only the organic particles. Tap water 

usually contains less than 1 mg/L of TSS, while raw wastewaters may contain 200 mg/L. Treated 

wastewaters typically are in the 5 to 30 mg/L range.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 Figure 27: Schematic of a secondary wastewater treatment plant. Not all plants will have all items shown. 



 

 52 

Appendix D – New Technology Equipment Used to Inspect the Conveyance System 
 

The Hyperion conveyance systems contains several pipelines that are routed under the runways of the Los 

Angeles International Airport (LAX). These lines are a mile long in some cases and are therefore inaccessible to 

conventional sewer inspection equipment. Inspecting these lines required a unique approach using a floating 

“buoy” that was released into the sewer and collected data as it floated down to a collection point. The Brown 

and Caldwell team used equipment provided by Subterra (www.subterra.ai) called Sewer Scout™. The device 

was retrieved at the last accessible maintenance hole outside of the plant.  

 

 

 

 

 

 

 

 

 

 

 

 

 

The sewers between the last accessible maintenance hole to the bar screen channels were inspected using the 

RedZone Responder (www.redzone.com) robotic crawler, shown below. The Brown and Caldwell reports have 

more information on this equipment and its deployment.

Figures 28 and 29: Left: Sewer Scout™ buoy prior to be deployed into the conveyance system. 
Right: Confined space entry to a maintenance hole to retrieve the buoy. 

Figure 30: RedZone Responder robotic crawler 

about:blank
about:blank


 

 53 

 


	Report Author, Committee Members, and Advisors
	Report Author
	Committee Members
	Committee Advisors

	Executive Summary
	Summary of Preliminary Findings
	Background
	Panel 1
	Panel 2
	Panel 3
	Panel 4

	Ad Hoc Advisory Committee and Its Advisors
	Capital Improvements
	Goal – Provide Short Term Recommendations to the Bureau of Sanitation to Improve Future Headworks Operation and Reduce Risk
	Capital and Operational Improvements Recommended for the Headworks Building and Screens
	Conveyance System
	Goal – Improve Conveyance System Monitoring and Maintenance to Reduce Risk and Prepare for Both Reduced and Heavy Flows in the Future
	Assessment and Audits
	Goal – Review of Critical Operations and Identification of Necessary Steps to Reduce Risk of Future Emergencies
	Operations – Headworks Procedures
	Goal – Critically Review Operations and Activities During the Flood to Determine Critical Needs and Responses to Emergencies
	Training
	Goal – Identify Needs for Improved Training and Communication
	Staffing
	Goal – Determine Additional Staff Needs to Respond to a Future Flood or Emergency
	Emergency Response/Community Outreach
	Goal – Improve Coordinated, Timely and Transparent Emergency Spill Response to Further Protect Public Health and Safety and Enhance Public Trust in Hyperion Operations
	Conclusions
	References
	Appendices
	Appendix A. List of Members of the L.A. Board of Public Works, Ad Hoc Advisory Committee Advisors, and Major Participants from the Bureaus of Engineering and Sanitation and Consulting Firms
	Department of Public Works: Hyperion Ad-Hoc Advisory Committee Members and Advisors
	Department of Public Works: Bureau of Sanitation and Environment
	Department of Public Works: Bureau of Engineering
	Headworks International
	Brown & Caldwell
	CDM Smith
	Supporting Staff

	Appendix B. Analysis of the Effluent Quality of the Hyperion Treatment Plant After the Damage Caused by the Flood Compared to the Mass Discharge of Flow if Diverted to the 5-Mile or 1-Mile Outfalls
	Appendix C.  Glossary of Terms for Wastewater Treatment and Water Reclamation
	Appendix D – New Technology Equipment Used to Inspect the Conveyance System


